

InstantHPI

Free Medical Education Tool — instanthpi.com

This document is for educational purposes only. It does not constitute medical advice, diagnosis, or prescription.

Patient: Female, 28 years old

Date: 03/27/2026

EDUCATIONAL EXAMPLE — This is what this document would look like. It is NOT an actual prescription, referral, or medical order. A real doctor must issue their own.

Medication Information

1. Sumatriptan 50 mg

1 tablet PO at onset of migraine aura, may repeat x1 after 2 hours if needed

Maximum: 200 mg in 24 hours. Do not use more than 10 days per month.

Quantity: 9 tablets

Refills: 1

2. Metoclopramide 10 mg

1 tablet PO as needed for nausea with migraine episodes

Take 30 minutes before or at onset of nausea. Maximum 3 tablets per day.

Quantity: 20 tablets

Refills: 0

3. Propranolol 40 mg

1 tablet PO twice daily (morning and evening) for migraine prevention

Take with food. Do not discontinue abruptly — taper if stopping.

Quantity: 60 tablets

Refills: 2

Note: Continue cetirizine 10 mg daily for seasonal allergies (patient's existing medication). No interaction with prescribed medications.
